

# Report

**Product:** QUANTUM T234- / Gloss Level

**Regarding:** DIN EN 71-3:2021-06 (Screening Test) 2009/48/EC Heavy metals  
DIN 53160, part 1 and 2 - Sweat and saliva resistance.

The following materials were tested at the Bureau Veritas Hamburg / Schwerin and meet the requirements of EN 71-3: 2021-06 and DIN 53160 parts 1 and 2.

**Report No**

(25422) 243-526427/ (25422) 238-526590	T234-05
(25422) 243-526426/ (25422) 238-526589	T234-10
(25422) 243-526425/ (25422) 238-526587	T234-30

Hilden 07.03.2023



Wood Interior 2K solutions